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Appendix 4 — Exploded Views and Parts Lists
QUIETPACT 40G Recreational Vehicle Generator
Enclosure – Drawing No. 0D8352-F
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ITEM PART NO. QTY. DESCRIPTION

1 0D6822 1 TRAY, ENCLOSURE
2 0D6942 1 PANEL, ENCLOSURE SIDE
3 0D6939 1 PANEL, REAR DIVIDER
4 0D6943 1 PANEL, ENCLOSURE ROOF
5 0D6941 1 PANEL, ENCLOSURE BACK
6 0D6940 1 PANEL, FRONT DIVIDER
7 0D6945 1 COMPARTMENT, AIR INTAKE
8 0D6944 1 PANEL, ENCLOSURE DOOR
9 0D8254 1 SHIELD, MUFFLER

10 0C5644 2 SLIDE LATCH, FLUSH
11 0D7513 1 PUMP, FUEL
12 087769 1 FILTER, FUEL
13 0D7613 1 FUEL LINE, FILTER TO PUMP
14 0D7614 1 FUEL LINE, PUMP TO CARB
15 048031C 2 CLAMP HOSE BAND ¼"
16 047411 2 SCREW HHC M6-1.0 X 16
17 022473 2 WASHER FLAT ¼"
18 023484S 1 BUSHING, 1.09" SNAP
19 022097 2 WASHER LOCK M6-1/4"
20 086729 1 CONTACTOR, STARTER
21 0D3700 24 NUT FLANGE M6-1.0 NYLOK
22 022129 2 WASHER LOCK M8-5/16"
23 022259 2 NUT HEX 5/16"-18
24 075763A 2 BOOT BATTERY CABLE
25 0D7293 1 PANEL AIR BOX COVER
26 064113 1 SCREW, M6-1.00 X 20MM WING
27 0C7561 1 BOLT CARR 3/8"-16 X 1"
28 0A4456 1 3/8" SPECIAL L/WASHER
30 049813 2 NUT HEX M6 X 1.0
31 022237 1 WASHER LOCK 3/8"

ITEM PART NO. QTY. DESCRIPTION

32 022131 2 WASHER FLAT 3/8-M10"
33 0C5443 1 BLOCK, TERMINAL BATTERY POST
34 0C7423 1 STUD 3/8"-16 X 2"-1/4" BRASS
35 029451 2.1' TAPE FOAM 1/8" X ½"
36 074908 4 SCREW HHTT M5-0.8 X 10
37 0D8717 1 CUSTOMER CONNECTION HARNESS
38 0D9020 1 FOAM, AIR OUT COMPARTMENT SIDE
39 0742600144 1 CABLE, STARTER
40 0E0724 1 ASSEMBLY OIL DRAIN
41 0A7215 18 SCREW SW ¼"-20 X 5/8" WITH NYLON

WASHER
42 0742600143 1 CABLE, BATTERY CONNECTION
43 0D8595 1 MOUNT, FUEL FILTER SUPPORT
44 0D8627 2 FOAM, AIR INTAKE COMPARTMENT
45 0D8628 1 FOAM, ROOF AIR OUT COMPARTMENT
46 0D8628A 1 FOAM, BACK COMPARTMENT
47 0D8691 1 FOAM, DOOR PANEL
48 0D7176 4 WASHER SELF LOCKING 1"
49 0A2115 1 WASHER NYLON .250"
50 0D9282 1 HARDWARE CLOTH COMPARTMENT

AIR OUT
51 023484E 1 BUSHING, 0.50" SNAP
52 030340 8.5" HOSE, 1/4" ID
53 0E0014 1 BOX, MUFFLER TAIL PIPE
54 0E0017 1 GASKET, MUFFLER TAIL PIPE BOX
55 0C7968 4 NUT HEX JAM 3/8"-16 BRASS
56 0E0393 1 ASSEMBLY, CAP & DIPSTICK
57 0D8981 1 FILTER GASKET
58 029451A 8.75' FOAM TAPE 1/16" X ½"
59 0D8628B 1 FOAM, FRONT AIR OUT COMPARTMENT

Appendix 4 — Exploded Views and Parts Lists
QUIETPACT 40G Recreational Vehicle Generator

Enclosure – Drawing No. 0D8352-F
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Appendix 4 — Exploded Views and Parts Lists
QUIETPACT 40G Recreational Vehicle Generator
Generator – Drawing No. 0D8353-H

22

18

2

1

2

5

3
24

25

4

7
8

9

24

38
28

18

37

18
23

221

2
21

15

2

18

21
2

1828
1035

26 2711

2

12

2
13 2336

39

2

17 18

1816

14

29

10

34

30

32
42

31

29

33



Generac® Power Systems, Inc. 41

Appendix 4 — Exploded Views and Parts Lists
QUIETPACT 40G Recreational Vehicle Generator

Generator – Drawing No. 0D8353-H

ITEM PART NO. QTY. DESCRIPTION

1 050322 1 SCREW IHHC 5/16"-24 X 9-3/4"
2 022129 22 WASHER LOCK M8-5/16"
3 049451 1 WASHER FLAT .406" I.D. X 1.62" O.D.
4 0C8096A 1 FAN, 8" CURVE BLADE, 16.5MM I.D.
5 0D8120 4 SCREW IHHC M8-1.25 X 260MM
6 066849 2 SCREW HHTT M5-0.8 X 16
7 066386 1 ASSEMBLY, BRUSH HOLDER
8 0D4217 1 CARRIER, REAR BEARING
9 073159 1 BEARING

10 0D4484H 1 ROTOR
11 0D4430H 1 STATOR
12 0D4216 1 ADAPTOR, ENGINE
13 048614 4 SCREW HHC 5/16"-24 X 3/4"
14 0D2588A 1 GASKET, FRONT DIVIDER
15 022131 4 WASHER FLAT 3/8"-M10
16 027028 4 NUT LOCK HEX 5/16"-18 NYLON INSERT
17 0D6832 1 BRACKET, ENGINE MOUNTING
18 022145 18 WASHER FLAT 5/16"
19 030231 3 SCREW HHC 5/16"-18 X 1-1/2"
20 0C3168 1 5/16" SPECIAL LOCK WASHER
21 022259 10 NUT HEX 5/16"-18
22 0C8565 2 SCREW SHC M8-1.25 X 18MM
23 0D8048 4 VIBRATION MOUNT
24 083512 6 SCREW HHTT M8-1.2 X 16MM
25 0D6831 1 BRACKET, ALTERNATOR MOUNTING
26 029451 2.14' TAPE ELEC. UL FOAM 1/8" X 1/2"
27 0D6918 1 DUCT, ALTERNATOR AIR
28 0D2558 1 GASKET, ALTERNATOR DUCT
29 087680 2 NUT WING M6-1.0
30 0D7530 1 STUD, M6-1.0 OFFSET
31 0D9723 1 ELEMENT, AIR FILTER
32 0D4511 1 PRECLEANER, AIR
33 0D8451 1 WASHER FLAT .281" I.D. X 1.50" O.D.
34 022097 1 WASHER LOCK M6-1/4"
35 0D7440 1 MUFFLER
36 090388 2 SCREW HHTT M6-1.0 X 12MM
37 0D7441 2 BOLT CARR 5/16"-18 X 2"
38 081105 2 NUT FLANG 5/16"-18 LOCK
39 089476 1 GASKET, EXHAUST
41 022531 1 SCREW HHC 5/16"-18 X 1-3/4"
42 0D8981 1 FILTER GASKET RV
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Appendix 4 — Exploded Views and Parts Lists
QUIETPACT 40G Recreational Vehicle Generator
Control Panel – Drawing No. 0D8354-E
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Appendix 4 — Exploded Views and Parts Lists
QUIETPACT 40G Recreational Vehicle Generator

Control Panel – Drawing No. 0D8354-E

ITEM PART NO. QTY. DESCRIPTION

1 0830490 1 REGULATOR VOLTAGE
2 075210A 1 TERMINAL BLOCK
3 092234 1 CONTROLLER P.C.B.
4 065795 1 BATTERY CHARGER RECTIFIER
5 023484F 1 BUSHING SNAP 1" 
6 023484R 1 BUSHING SNAP 1-1/4"
7 075234 1 RESISTOR, 1 OHM 25W
8 057159 1 CIRCUIT BREAKER 2.0 AMP (60HZ) 

054502 1 CIRCUIT BREAKER 3.0 AMP (50HZ)
9 087798 1 SWITCH S.P.D.T.

10 092113 1 SWITCH S.P.D.T. ON-MOM-ON
11 032300 1 HOLDER FUSE
12 0A9611 1 FUSE 7.5A
13 090145 1 CIRCUIT BREAKER, 30 X 1 (60HZ)

0E2314 1 CIRCUIT BREAKER, 15A 2 POLE (50HZ)
14 0A1658 2 LOCK WASHER SPECIAL
15 075235 2 SCREW HHC M5-0.8 X 30MM
16 047411 2 SCREW HHC M6-1.0 X 16MM
17 049226 5 WASHER LOCK M5
18 051716 1 NUT HEX M5-0.8
19 075476 2 SCREW PPHM M4-0.7 X 16MM
20 022264 2 WASHER LOCK #8-M4
21 051715 4 NUT HEX M4-0.7
22 0A2053 1 SCREW HHC M6-1.0 X 65MM
23 022473 5 WASHER FLAT 1/4"
24 022097 4 WASHER LOCK M6-1/4"
25 049813 4 NUT HEX M6-1.0
26 055440 2 SCREW HHC M5-0.8 X 25MM
27 049815 1 SCREW HHC M5-0.8 X 16MM
28 038750 2 SCREW HHC M6-1.0 X 30MM
29 051714 2 NUT, HEX M3-0.5
30 0D8794 1 PANEL CONTROL
31 025105 2 SCREW RHM #6-32 X 1/4" SIMS
32 028739 2 TIE WRAP UL 4" (NOT SHOWN)
33 0D8308 1 DECAL (NOT SHOWN)
34 0D8418 1 HARNESS (NOT SHOWN)
35 023484S 1 BUSHING, SNAP 1.09"
36 043182 2 WASHER LOCK M3
37 031879 2 WASHER FLAT M3
38 0D6575D 1 DEUTSCH, MOUNTING CLIP
39 0A9973 1 RIVET POP 0.125" LARGE FLANGE
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Appendix 4 — Exploded Views and Parts Lists
QUIETPACT 40G Recreational Vehicle Generator
GN-220 H/SH Engine – Drawing No. 0D8355-R Part 1
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Appendix 4 — Exploded Views and Parts Lists
QUIETPACT 40G Recreational Vehicle Generator

GN-220 H/SH Engine – Drawing No. 0D8355-R Part 1

ITEM PART NO. QTY. DESCRIPTION

1 0D8433 1 GUARD, FAN
2 0C1069 10 SCREW, HHTT M6-1.0 X 8MM
3 090695F 1 BLOWER HOUSING
4 081810 1 NUT, HEX M16-1.5
5 083312 1 WASHER, M16 CONICAL
6 0D8400 1 ASSEMBLY CHOKE SOLENOID BRACKET
7 0C8917A 1 FLYWHEEL, WITH RING GEAR
8 0C8798A 1 BACKPLATE, ELECTRIC START
9 045756 9 SCREW HHTT M6-1.0 X 10MM

10 082774 1 KEY, WOODRUFF 4 X 19D
11 022129 2 5/16"-M8 LOCK WASHER
12 081990 2 SCREW SHC M8-1.25 X 40MM
13 0D9004A 1 ASSY, STARTER
14 0E7585 1 SPARK PLUG, CHAMPION RC14YC
15 022097 2 LOCKWASHER, ¼"- M6
16 082981 2 TAPTITE, M6-1.0 X 30MM
17 081675 1 ASSEMBLY, IGNITION COIL
19 0D7666A 1 BREATHER TUBE
20 090051 1 GASKET, MANIFOLD/ HEAD
21 080316 2 SCREW HHFC M6-1.0 X 30MM
22 090948 1 INTAKE MANIFOLD
23 078631 1 GASKET CARBURETOR/MANIFOLD
24 0D8332 1 CARBURETOR
25 091846 1 GASKET, CARB/ ADAPTOR
26 0D7558 1 ADAPTOR, CARB
27 078643 2 BOLT, CARB MOUNT M6-1.0 X 75MM
28 0D8372 1 GASKET, CARB TO AIRBOX
29 0C2756 1 ASSEMBLY, GOVERNOR LEVER
30 0D7458 1 ROD, GOVERNOR
31 0C3979 1 SPRING, ANTI LASH
32 085953 1 WASHER, CARB WEAR
33 0D8739 1 ASSEMBLY BRACKET GOVERNOR ADJUST
34 0D8398 1 ROD, CHOKE LINKAGE
35 091638A 1 SPRING, GOVERNOR
36 083512 1 SCREW HHTT M8-1.2 X 16MM
37 082025 1 NUT, M5-0.8 LOCK
38 092984 1 TOP WRAPPER
39 094820 1 PLUG, EXPANSION
40 089739 1 LOWER WRAPPER
41 091848 1 GASKET, OIL PSI PAD
42 0D8778 1 ADAPTER, OIL FILTER
43 0D8803 2 SCREW SHC M6-1.0 X 22MM
44 0A8584 1 SWITCH, OIL- 10 PSI
45 070185B 1 FILTER, OIL
52 075281 1 SWITCH, THERMAL 284F
53 043182 2 WASHER LOCK M3
54 0C4739 2 SCREW PPHM M3-0.5 X 6MM
55 036277 1 ELBOW 90D STREET 1/8NPT
56 0A7095 2 RHMS #4-40 X 5/16" SEMS
57 077091 1 COTTER PIN
58 0D8397 1 ROD, CHOKE CONTROL
59 077075 1 BOOT CHOKE SOLENOID PLASTIC
60 0C2824 2 SCREW TAP-R #10-32 X 9/16"
61 0A7094 2 RHMS #4-40 X 1/4" SEMS
62 0D8590 1 ASSEMBLY, BI-METAL/HEATER
63 0D8591 1 SOLENOID, CHOKE
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Appendix 4 — Exploded Views and Parts Lists
QUIETPACT 40G Recreational Vehicle Generator
GN-220 H/SH Engine – Drawing No. 0D8355-R Part 2
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Appendix 4 — Exploded Views and Parts Lists
QUIETPACT 40G Recreational Vehicle Generator

GN-220 H/SH Engine – Drawing No. 0D8355-R Part 2

ITEM PART NO. QTY. DESCRIPTION

N/A 0E8804 1 LONG BLOCK ASSEMBLY 
1 078621 1 CONNECTING ROD ASSEMBLY
2 076389 1 PISTON PIN
3 088411 1 PISTON RING SET
4 0A8897B 1 GEAR COVER ASSEMBLY
5 077168 5 M8 X 56MM HEAD BOLT
6 088057 1 PISTON
7 076390 2 PIN RETAINER RING
8 0E8540A 1 TAPERED CRANKSHAFT ASSEMBLY
9 078658 1 GOVERNOR "R" PIN

10 0F0967 2 WASHER FLAT 1/4, .015 THK
11 089213E 1 CRANKCASE ASSEMBLY
12 0A7637 1 GOVERNOR ARM
13 0E3811 2 OIL SEAL
14 0D1303 1 GOVERNOR GEAR ASSEMBLY
15 078645 1 GOVERNOR GEAR C-RING
16 0A7811 1 GOVERNOR SPOOL
17 072683A 1 1/8" NPT PIPE PLUG
18 0A9878 1 CAMSHAFT ASSEMBLY
19 089096 1 CRANKCASE GASKET
20 088156 1 VALVE STEM SEAL
21 0A8822 1 CYLINDER HEAD GASKET
22 078691 1 OIL PRESSURE RELIEF COVER
23 0A5772 1 OIL PRESSURE SPRING
24 0A5776 1 11/32" BALL
25 074908 1 M5 FORM SCREW
26 078606 4 M6-1.0 X 12MM SCREW
27 076361 1 GOVERNOR GEAR THRUST WASHER
28 0D2414 6 SCREW, HHFC M8-1.25 X 35MM
29 099922 1 SPRING WASHER
30 0C3733 2 VALVE RETAINER
31 0C4390 2 VALVE SPRING
32 084186 2 VALVE SPRING WEAR WASHER
33 083192 1 GEROTER SET
34 0E0057 1 "O" RING
35 078699B 4 SLEEVE, SEAM DWL
36 021705B 1 CYLINDER HEAD ASSEMBLY
37 0C3590 1 EXHAUST VALVE
38 0C3591 1 INTAKE VALVE
39 0D9853A 2 PUSH ROD
40 083235 2 TAPPET
41 080336 1 OIL PICK-UP ASSEMBLY
42 0C8754 1 ROCKER COVER GASKET
43 077161 2 PIVOT BALL STUD
44 077160 2 GN- 191/220 ROCKER ARM
45 076307 2 ROCKER ARM JAM NUT
46 088403 1 PUSH ROD GUIDE PLATE
47 026073A 1 1/4" NPT PIPE PLUG
48 0D1411A 1 ROCKER COVER ASSEMBLY
49 076329 1 PLASTIC OIL FILL PLUG
50 0C3592 4 VALVE SPRING KEEPER
51 049340A 1 BARBED ELBOW 90 1/4" NPT X 3/8"
52 045761A 1 STUD M8-1.25 / 10MM X 30MM




